
Citation: Morrissey, K.G.; English, L.;

Thoma, G.; Popp, J. Prospective Life

Cycle Assessment and Cost Analysis

of Novel Electrochemical Struvite

Recovery in a U.S. Wastewater

Treatment Plant. Sustainability 2022,

14, 13657. https://doi.org/10.3390/

su142013657

Academic Editor: Agostina Chiavola

Received: 24 September 2022

Accepted: 18 October 2022

Published: 21 October 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

sustainability

Article

Prospective Life Cycle Assessment and Cost Analysis of Novel
Electrochemical Struvite Recovery in a U.S. Wastewater
Treatment Plant
Karla G. Morrissey 1,* , Leah English 2, Greg Thoma 1 and Jennie Popp 2

1 Department of Chemical Engineering, University of Arkansas, Fayetteville, AR 72701, USA
2 Department of Agricultural Economics & Agribusiness, University of Arkansas, Fayetteville, AR 72701, USA
* Correspondence: kgm002@uark.edu

Abstract: Nutrient recovery in domestic wastewater treatment has increasingly become an important
area of study as the supply of non-renewable phosphorus decreases. Recent bench-scale trials
indicate that co-generation of struvite and hydrogen using electrochemical methods may offer
an alternative to existing recovery options utilized by municipal wastewater treatment facilities.
However, implementation has yet to be explored at plant-scale. In the development of novel nutrient
recovery processes, both economic and environmental assessments are necessary to guide research
and their design. The aim of this study was to conduct a prospective life cycle assessment and cost
analysis of a new electrochemical struvite recovery technology that utilizes a sacrificial magnesium
anode to precipitate struvite and generate hydrogen gas. This technology was modeled using
process simulation software GPS-X and CapdetWorks assuming its integration in a full-scale existing
wastewater treatment plant with and without anaerobic digestion. Struvite recoveries of 18–33%
were achieved when anaerobic digestion was included, with a break-even price of $6.03/kg struvite
and $15.58/kg of hydrogen required to offset increased costs for recovery. Struvite recovery reduced
aquatic eutrophication impacts as well as terrestrial acidification impacts. Tradeoffs between benefits
from struvite and burdens from electrode manufacturing were found for several impact categories.

Keywords: electrochemical struvite precipitation; life cycle assessment; economic analysis; nutrient
recovery and recycling; wastewater treatment

1. Introduction

Phosphorus is a crucial element necessary to sustain life, and this nonrenewable re-
source is expected to be depleted as early as in the next 100 years [1]. Municipal wastewater
has been targeted as a primary source for recycling phosphorus as nearly 100% of phos-
phorus consumed by humans is excreted [2]. Phosphorus is typically removed through
secondary biological treatment processes. While these methods are effective in meeting
most effluent water quality standards, they result in the production of low-value biosolids
that are often transported to landfills [3]. While phosphate is commonly used as an input
in the production of detergents, processed food and beverage items, and animal feeds,
more than 90% of mined phosphate is consumed by the fertilizer industry [4]. Due to its
importance in maintaining global food security, a variety of new phosphorus recovery tech-
nologies have been developed in recent decades that aim to selectively recover P-containing
products/fertilizers from wastewater treatment plants (WWTPs). Additionally, tools such
as life cycle assessment (LCA) and cost analysis have been used to determine the environ-
mental and economic feasibilities of these new technologies that recover phosphorus using
chemical precipitation of struvite fertilizer, or MgNH4PO4·6H2O, from liquid streams [5–9]
as well as from solid streams (i.e., digested sludge or sludge ash) [10–13]. Studies evalu-
ating technologies that recover nutrients from digested sludge and/or sludge ash have
shown that higher P recoveries are achievable with these pathways as opposed to recovery

Sustainability 2022, 14, 13657. https://doi.org/10.3390/su142013657 https://www.mdpi.com/journal/sustainability

https://doi.org/10.3390/su142013657
https://doi.org/10.3390/su142013657
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com
https://orcid.org/0000-0002-7471-0262
https://orcid.org/0000-0001-8757-7635
https://doi.org/10.3390/su142013657
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com/article/10.3390/su142013657?type=check_update&version=1


Sustainability 2022, 14, 13657 2 of 23

methods from liquid streams [8,14]. However, tradeoffs exist for some these technologies
as chemical and energy requirements are typically higher, reducing environmental and
economic benefits achieved from nutrient recovery [8]. LCAs of technologies that recover
nutrients from liquid streams (Ostara, Airprex) have shown that chemicals required for
Mg dosing for struvite formation such as MgCl2, Mg(OH)2, or MgO compounds may
contribute significantly to environmental impacts [8,15]. Additionally, when benchmarked
to the current market price for comparable phosphate fertilizers, the use of chemical inputs
for struvite recovery are often greater than the value generated through the sale of struvite
fertilizers [13,16–18]. Thus, there is a need to continue improving existing nutrient recovery
technologies as well as developing new nutrient recovery methods, keeping design for the
environment and costs in mind at the early stages of research and development.

Electrocoagulation has been used as an effective method for removing contaminants
from wastewater to meet environmental regulations [19]. However, this process has yet
to be utilized for the recovery of struvite in a full-scale municipal wastewater treatment
setting. Recent lab studies have shown that electrochemical precipitation may be a fea-
sible technology that can produce struvite from source-separated urine [20], synthetic
wastewater [21–25], poultry wastewater [24,26], swine wastewater [27] and real munici-
pal wastewater [26]. In electrochemical precipitation, Mg2+ ions can be introduced into
an aqueous solution by applying a current through a cell with a sacrificial Mg anode,
either pure or alloy [21]. Bench-scale experiments have shown that high-quality struvite
production is possible with electrochemical precipitation, with some studies reporting
struvite yields of 38–54% based on initial phosphate and ammonium ions in synthetic
wastewater solutions [22,23]. In addition to producing struvite, this system has also been
shown to co-produce hydrogen, thus offering the potential to offset both economic and
environmental energy costs [28,29]. Electrochemical precipitation could be advantageous
compared to chemical precipitation in that the addition of fewer chemicals may be required
for struvite formation. Previous studies show mixed results when comparing the cost of
electrochemical versus chemical precipitation methods at bench-scale [20,25,27]. Additional
benefits from the hydrogen gas co-product may also prove to be significant. Some studies
have discussed the possibility of hydrogen capture, coupled with struvite recovery using
a Mg anode [24,28,30], but none have attempted to model and quantify these processes
at full-scale. As this technology undergoes further development it is beneficial to assess
potential environmental and economic profiles at these early stages of development for
future guidance in design. The aim of this study was to conduct a prospective LCA and
cost analysis of electrochemical struvite precipitation to determine hotspots in its current
environmental and economic performance as well as to compare these results to those of
existing nutrient recovery technologies.

Prospective LCA aims to determine environmental impacts of implementing new and
emerging technologies that have not reached full maturity but are modeled in a future
large-scale system [31]. While a standard methodology does not yet exist for conducting
these types of analyses, some studies in the literature have provided some guidelines. These
guidelines recommend modeling emerging technologies as they would most likely perform
in an industrial-scale system using a combination of simulation, theoretical and experi-
mental data for life cycle inventory (LCI) collection [32]. For this analysis, electrochemical
struvite recovery is modeled as it would be implemented in a typical wastewater treatment
plant utilizing the common activated sludge treatment process. This technology is modeled
in a treatment plant with and without biosolids treatment to capture the effects of imple-
menting struvite recovery in these systems. A combination of lab-scale data, theoretical
calculations, and process simulation was used for LCI collection. The wastewater treatment
modeling software GPS-X (v.8.1) and CapdetWorks (v.4) (Hydromantis Inc., Hamilton,
ON, Canada) are used process simulation modeling and economic estimation, respectively.
Life cycle inventories and impact assessment were collected and generated using LCA
software SimaPro (v.9.1) (Pre Consultants, Amersfoort, The Netherlands) [33]. The P-Street
WWTP in Fort Smith, Arkansas was used as a reference case study to determine potential



Sustainability 2022, 14, 13657 3 of 23

environmental and economic benefits and costs of implementing this emerging technology
to existing WWTPs.

2. Materials and Methods
2.1. Goal, Scope and Functional Unit

The goal of this study is to determine environmental and economic profiles of electro-
chemical struvite technology based on varying struvite recovery rates, optional H2 capture,
and the addition of an anaerobic digester to the existing wastewater treatment plant. The
scope of the study includes all material and energy requirements for existing wastewater
treatment infrastructure, an optional anaerobic digester, electrochemical struvite recovery
and hydrogen capture technology.

Life cycle assessment requires selection of a functional unit to serve as the reference
flow for each treatment scenario to ensure comparability across scenarios. Some LCAs in
the literature use a unit of phosphorus or fertilizer recovered (i.e., 1 kg of phosphorus or
P2O5 recovered) as the functional unit [5,8,14]; however, not all of the scenarios included
in this study produce struvite (described further in Section 2.2). Additionally, the service
provided by the WWTP is to treat wastewater. Thus, the chosen functional unit for this
study was 1 m3 of treated wastewater for each of the wastewater treatment scenarios. A
life cycle impact assessment (LCIA) was generated in SimaPro using the IMPACT World+
MidPoint 1.22 characterization method [34,35].

2.2. Description of Case Study and Scenarios

The P-Street WWTP located in Fort Smith, Arkansas was selected as a reference
case study. This plant was built in 1966 and has since undergone various upgrades as
wastewater treatment technology has improved. This plant utilizes contact stabilization to
treat wastewater. The plant has a current treatment capacity of 45,425 m3/day (12 MGD)
dry weather flow and a peak design flow of 314,189 m3/day (83 MGD). This plant has
a pollution load of 189,271 population equivalents (PEs) based on an average per capita
BOD5 loading of 60 g BOD5 per day [36]. Data provided by plant managers was used to
model and build scenarios in GPS-X and CapdetWorks that reflected the operations and
water quality parameters shown for the plant. Table 1 provides influent characteristics for
wastewater, both measured values as well as values that were calculated or taken from
literature due to lack of monitoring data.

Table 1. Monthly average characteristics of influent wastewater.

Parameter Unit Value

Average Flow m3/day 45,425
TSS 1 g/m3 215

cBOD5 2 g/m3 250
COD 1 g/m3 431

Ammonia N g/m3 11.0
Nitrite N 2 g/m3 0
Nitrate N 2 g/m3 0

TKN 1 g/m3 15.7
Soluble PO4-P 1 g P/m3 4.8

TP g P/m3 6.0
Total Alkalinity 2 g CaCO3/m3 250

Soluble Mg 2 g/m3 50
pH 2 - 7.0
DO 2 g O2/m3 0

Liquid Temperature ◦C 20
1 Values (composite variables) calculated by GPS-X based on inputs. 2 Assumed values based on average influent
characteristics from literature [37].



Sustainability 2022, 14, 13657 4 of 23

The P Street plant in Ft. Smith utilizes activated sludge treatment with the use of
a (1) grit chamber, (2) anoxic reactors (bioselectors), (3) contact stabilization basins, (4) a
secondary clarifier, (5) sludge dewatering, and (6) chlorine disinfection units. Various
design parameters used for each of the units in these models are shown in Table 2. The
Carbon Footprint—Carbon, Nitrogen, Phosphorus, pH “mantis3lib library” was used for
process modeling in GPS-X. All unit processes listed in Table 2 below were available in
the GPS-X modeling software. However, as electrochemical struvite recovery is a novel
technology, it does not currently exist as a unit process in the Hydromantis modeling suite.
Thus, a “Black Box 1” process was used that allows for user-specified inputs. Its code was
modified to model electrochemical struvite precipitation based on the balanced chemical
reaction equation shown below

Mg2+ + NH+
4 + HnPOn−3

4 + 6H2O→ MgNH4PO4·6H2O ↓ +nH+

where n depends on the pH of the solution and can take the value of 0, 1 or 2 [22]. Struvite
precipitation was the only chemical reaction modeled in this black box process. The mass
coefficients used for each of the constituents involved (Mg2+, NH4

+, PO4
3− ions and

struvite) are given in the Supplementary Materials (Section S1).

Table 2. Design parameters for contact stabilization treatment train at P Street plant.

Unit Process Design Parameters Values

Grit chamber Grit production per flow (m3/L)
Dry solid content of grit (%)

20
98

Anoxic reactors (Bioselectors)
Tank depth (m)

Maximum volume (m3)
4

2650 1

Plug-flow contact basins
Number of reactors in series

Tank depth (m)
Maximum volume (m3)

3
4

6321

Plug-flow stabilization basins
Number of reactors in series

Tank depth (m)
Maximum volume (m3)

3
4

3142

Secondary clarifiers
Surface area (m2)
Tank depth (m)

RAS/WAS 3 pumped flow (m3/day)

2917.2 2

3
22,712

RAS/WAS pumping station WAS pumped flow (m3/day) 378.5

Dewatering Underflow solids (mg/L)
Solids removal efficiency (%)

200,000
95

Disinfection Volume (m3)
Chlorine dosage (mg/L)

844
6.0

Gravity thickener 4

Surface area (m2)
Tank depth (m)

Underflow solids (mg/L)
Removal efficiency (%)

154.2
3

48,000
90

Anaerobic digester 4 Maximum volume (m3)
Temperature (◦C)

1500
35

Electrochemical struvite
Reactor 5 Section S1a–d -

Solids separation 5 Pumped flow (m3/day)
Struvite removal efficiency (%)

1
99

1 Four anoxic reactors are modeled in GPS-X each with a maximum volume of 662 m3 to give a total of 2650 m3

of anoxic basin volume. 2 Four secondary clarifiers are utilized when treating average flow of 12 MGD. One
clarifier is used to model all clarifiers with a combined surface area of 2917.2 m2. 3 RAS: return activated sludge;
WAS: waste activated sludge. 4 Units are present in “A” scenarios that include additional anaerobic digestion step
preceded by a thickening step. 5 Units are present in scenarios that include additional electrochemical struvite
recovery step followed by a solids separation step.



Sustainability 2022, 14, 13657 5 of 23

This study includes 10 scenarios in which a basic schematic of the Ft. Smith plant is
used and modified. Table 3 summarizes the scenarios included in this analysis. Scenario
B1 is a base case scenario that represents “business-as-usual” operation of the existing
wastewater treatment plant in Ft. Smith, AR. Scenarios B2-45 and B2-90 follow the base case
schematic with the addition of a struvite recovery step placed after dewatering. Struvite
is recovered from the dewatering filtrate using an assumed struvite yield (fraction of
theoretical yield) of 45% and 90% for B2-45 and B2-90, respectively. These yields were
chosen based on the bench-scale results that have been achieved thus far in the literature as
mentioned previously [22,23]; a 45% yield is assumed as a current performance yield of the
bench-scale technology. A yield of 90% is also modelled as a theoretical “best case scenario”
that could potentially be accomplished in the future. B3-45 and B3-90 include the previous
modifications as well as hydrogen capture from electrochemical struvite precipitation.

Table 3. Scenarios for Electrochemical Struvite Recovery Analysis.

Scenario Description % Struvite
Yield

H2
Capture

Anaerobic
Digestor

B1 Existing treatment scheme in Ft. Smith 0 No No

B2-45 Existing treatment scheme with
struvite production 45 No No

B2-90 Existing treatment scheme with
struvite production 90 No No

B3-45 Existing treatment scheme with
struvite production and H2 capture 45 Yes No

B3-90 Existing treatment scheme with
struvite production and H2 capture 90 Yes No

A1 Existing treatment scheme with added
anaerobic digestor 0 No Yes

A2-45 Added anaerobic digestor with
struvite recovery 45 No Yes

A3-90 Added anaerobic digestor with
struvite recovery 90 No Yes

A3-45 Added anaerobic digestor with struvite
recovery and H2 capture 45 Yes Yes

A3-90 Added anaerobic digestor with struvite
recovery and H2 capture 90 Yes Yes

Scenario A1 models the existing Ft. Smith treatment plant with the addition of a
thickener and anaerobic digestion step. Unlike the rest of the base case scenarios, this
scenario provides biogas as a by-product of treatment that is assumed to be combusted in
a boiler and provide heat and electricity for the plant. This scenario also includes a ferric
chloride dosing step to the stream exiting from the anaerobic digester prior to dewatering
to precipitate excess soluble phosphate ions according to standard practice. Scenarios
A2-45 and A2-90 include a struvite recovery step with similar struvite yields as previously
mentioned for scenarios B2-45 and B2-90. Similarly, scenarios A3-45 and A3-90 include
hydrogen capture and compression.

The process flow diagram below shows the existing treatment train in the P Street
plant in Ft. Smith for the B1 scenario (Figure 1). For B2 and B3 scenarios, this base case
configuration was modified to include a struvite recovery step treating the liquid stream
directly after the dewatering step. A solids separation step is placed following struvite
recovery prior to recycling of treated liquid back to the headworks. No additional Mg dose
is provided in these scenarios as soluble Mg is present in excess (influent value). For the
A1 scenario, a gravity thickener and anaerobic digester are added to treat WAS placed
downstream of the RAS/WAS pump station and upstream of the dewatering step. Similar
to the B2 and B3 scenarios, A2 and A3 scenarios include anaerobic digestion as well as a
struvite recovery step and solids separation step after dewatering. A Mg dosage is included
in these scenarios in order to provide excess soluble Mg for the struvite precipitation



Sustainability 2022, 14, 13657 6 of 23

reaction. The PFDs for the B2/B3 scenarios, the A1 scenario and the A2/A3 scenarios are
provided in Figures S1–S3 in the Supplementary Material, respectively).

Sustainability 2022, 14, x FOR PEER REVIEW 6 of 23  

A3-45 Added anaerobic digestor with  
struvite recovery and H2 capture 

45 Yes Yes 

A3-90 Added anaerobic digestor with  
struvite recovery and H2 capture 90 Yes Yes 

The process flow diagram below shows the existing treatment train in the P Street 
plant in Ft. Smith for the B1 scenario (Figure 1). For B2 and B3 scenarios, this base case 
configuration was modified to include a struvite recovery step treating the liquid stream 
directly after the dewatering step. A solids separation step is placed following struvite 
recovery prior to recycling of treated liquid back to the headworks. No additional Mg 
dose is provided in these scenarios as soluble Mg is present in excess (influent value). For 
the A1 scenario, a gravity thickener and anaerobic digester are added to treat WAS placed 
downstream of the RAS/WAS pump station and upstream of the dewatering step. Similar 
to the B2 and B3 scenarios, A2 and A3 scenarios include anaerobic digestion as well as a 
struvite recovery step and solids separation step after dewatering. A Mg dosage is in-
cluded in these scenarios in order to provide excess soluble Mg for the struvite precipita-
tion reaction. The PFDs for the B2/B3 scenarios, the A1 scenario and the A2/A3 scenarios 
are provided in Figures S1–S3 in the Supplementary Material, respectively). 

 
Figure 1. GPS-X Process flow diagram for Ft. Smith P Street Plant (B1 scenario). 

As mentioned, scenarios A2-45, A2-90, A3-45 and A3-90 require an additional Mg 
dosing step to provide sufficient soluble Mg for struvite precipitation. As there is no op-
tion in GPS-X to provide soluble Mg electrochemically, Mg can only be added to the sys-
tem chemically as Mg(OH)2 or MgCl2. The Mg dosage is simulated as addition of Mg(OH)2 
as this chemical also releases excess hydroxide ions in solution, similar to the electrochem-
ical system. This chemical addition is only provided in this model to simulate struvite 
precipitation; the life cycle inventory for the electrochemical cell (described in further de-
tail in Section 2.4.3) does not include Mg(OH)2 additions but rather the pure Mg plates 
required for the cell.  

2.3. System Boundary  
The system boundary for this analysis includes all infrastructure, material and en-

ergy inputs that are used for the chosen functional unit of treatment of 1 m3 of municipal 
wastewater. The system boundary for all B scenarios is shown in Figure 2. All process 
requirements for Ft. Smith wastewater treatment train were included in the analysis. For 
B2 and B3 scenarios, co-products including struvite and hydrogen gas were modeled as 
avoided products that provided environmental credits. 

Figure 1. GPS-X Process flow diagram for Ft. Smith P Street Plant (B1 scenario).

As mentioned, scenarios A2-45, A2-90, A3-45 and A3-90 require an additional Mg
dosing step to provide sufficient soluble Mg for struvite precipitation. As there is no
option in GPS-X to provide soluble Mg electrochemically, Mg can only be added to the
system chemically as Mg(OH)2 or MgCl2. The Mg dosage is simulated as addition of
Mg(OH)2 as this chemical also releases excess hydroxide ions in solution, similar to the
electrochemical system. This chemical addition is only provided in this model to simulate
struvite precipitation; the life cycle inventory for the electrochemical cell (described in
further detail in Section 2.4.3) does not include Mg(OH)2 additions but rather the pure Mg
plates required for the cell.

2.3. System Boundary

The system boundary for this analysis includes all infrastructure, material and energy
inputs that are used for the chosen functional unit of treatment of 1 m3 of municipal
wastewater. The system boundary for all B scenarios is shown in Figure 2. All process
requirements for Ft. Smith wastewater treatment train were included in the analysis. For
B2 and B3 scenarios, co-products including struvite and hydrogen gas were modeled as
avoided products that provided environmental credits.

Sustainability 2022, 14, x FOR PEER REVIEW 7 of 23  

 
Figure 2. System Boundary for Base Case Scenarios with Optional Struvite and H2 Capture. 

Figure 3 shows the system boundary for all scenarios that include the addition of an 
anaerobic digester. Inclusion of an anaerobic digester required an additional separation 
step using a gravity thickener prior to digestion. In addition to struvite and hydrogen gas, 
heat and electricity is produced from combustion of biogas produced in these scenarios. 
Heat and electricity from biogas are modeled as avoided burdens for all A scenarios and 
provide environmental and economic credits. Process data used for each step is discussed 
in further detail in Section 2.4.  

 
Figure 3. System Boundary for Scenarios with Added Anaerobic Digestion. 

2.4. Life Cycle Inventory  
The life cycle inventory collected for this study includes data sourced from GPS-X 

process simulation modeling, experimental data, and literature data. Derivations for all 
LCI values used in this study are described in the sections below and provided in Table 
S1 of the Supplementary Material.  

  

Figure 2. System Boundary for Base Case Scenarios with Optional Struvite and H2 Capture.



Sustainability 2022, 14, 13657 7 of 23

Figure 3 shows the system boundary for all scenarios that include the addition of an
anaerobic digester. Inclusion of an anaerobic digester required an additional separation
step using a gravity thickener prior to digestion. In addition to struvite and hydrogen gas,
heat and electricity is produced from combustion of biogas produced in these scenarios.
Heat and electricity from biogas are modeled as avoided burdens for all A scenarios and
provide environmental and economic credits. Process data used for each step is discussed
in further detail in Section 2.4.

Sustainability 2022, 14, x FOR PEER REVIEW 7 of 23  

 
Figure 2. System Boundary for Base Case Scenarios with Optional Struvite and H2 Capture. 

Figure 3 shows the system boundary for all scenarios that include the addition of an 
anaerobic digester. Inclusion of an anaerobic digester required an additional separation 
step using a gravity thickener prior to digestion. In addition to struvite and hydrogen gas, 
heat and electricity is produced from combustion of biogas produced in these scenarios. 
Heat and electricity from biogas are modeled as avoided burdens for all A scenarios and 
provide environmental and economic credits. Process data used for each step is discussed 
in further detail in Section 2.4.  

 
Figure 3. System Boundary for Scenarios with Added Anaerobic Digestion. 

2.4. Life Cycle Inventory  
The life cycle inventory collected for this study includes data sourced from GPS-X 

process simulation modeling, experimental data, and literature data. Derivations for all 
LCI values used in this study are described in the sections below and provided in Table 
S1 of the Supplementary Material.  

  

Figure 3. System Boundary for Scenarios with Added Anaerobic Digestion.

2.4. Life Cycle Inventory

The life cycle inventory collected for this study includes data sourced from GPS-X
process simulation modeling, experimental data, and literature data. Derivations for all
LCI values used in this study are described in the sections below and provided in Table S1
of the Supplementary Material.

2.4.1. Plant Infrastructure, Chemicals, and Sludge Disposal

Many LCAs of nutrient recovery in WWT in the literature exclude construction of
plant infrastructure in their life cycle inventory [8,15,38]. However, inclusion of plant
infrastructure could be significant as facility construction can contribute up to 80% of
the overall impact depending on the treatment process employed [39]. Infrastructure
requirements for the wastewater treatment plant were included in the life cycle inventory
using values provided by Doka 2021, scaled to the treatment flow rate of the P Street
WWTP [40]. Infrastructure requirements for the combined heat and power plant for
scenarios with an anaerobic digester were obtained from Whiting & Azapagic and scaled
to the combined heat and electricity generated in the scenarios [41]. Chemicals required
for treatment were based on chlorine dosage values provided by plant operators. No
other chemicals were included in the inventory for all scenarios except for the A1 scenario
which included ferric chloride in-line dosage (22.4 kg/h). As the Ft. Smith plant currently
landfills all of their dewatered sludge, end-of-life of sludge is modeled as sludge disposed
in a sanitary landfill. The inventory for sludge disposal was calculated using the Waste
Tool provided by Doka 2021 [42]. This tool calculated all material and energy inputs
associated with sludge disposal based on specific sludge characteristics (i.e., water content
and elemental composition from GPS-X outputs) as well as site specific information for the
Ft. Smith City Landfill (i.e., annual precipitation, evapotranspiration rate).



Sustainability 2022, 14, 13657 8 of 23

2.4.2. Process Simulation Outputs

Process simulation models were run in GPS-X under steady-state conditions. Infor-
mation provided by the simulation outputs included energy requirements for aeration,
pumping, and heating, and flow and concentration of nutrients for each process stream
including solid and liquid effluents. Additionally, amounts and characterization of biogas
produced in scenarios with an anaerobic digester were given. The mantis3lib library also
provides all Scope 1, 2, and 3 carbon emissions for each unit process as well as the entire
plant. These emissions include CO2, CH4, and N2O emissions from biological treatment
processes in units of kg CO2-eq. For this study, only net Scope 1 emissions were used in the
life cycle inventory as emissions from electricity and downstream processes were accounted
for directly in the LCA model. These Scope 1 emissions were modeled as emissions to air.
Nutrients present in the liquid effluent were modeled as emissions to water.

2.4.3. Electrochemical Struvite Precipitation Reactor

Materials, energy, and yields for electrochemical struvite precipitation were obtained
from experimental results in Kekedy-Nagy et al. [22]. Mg metal requirements for this
electrode were estimated as 0.196 kg Mg/kg struvite. The cathode is a stainless-steel
electrode that is not consumed during the reaction. A number of LCAs of stainless-steel
used in construction/piping of wastewater treatment plants recommend a lifespan of
12.5–15 years for stainless steel [43–45]. For this system, a conservative lifespan of 10 years
is assumed for the stainless-steel cathode. Electricity requirements for electrochemical
precipitation were 4.6 kWh/kg struvite. A solids separation step was also included and
assumed to remove 99% of struvite in the stream directly following struvite precipitation.
Struvite produced in scenarios with the electrochemical reactor is modeled to displace the
N- and P-equivalents in the market in the form of ammonium nitrate, as N, and phosphorus
fertilizer, as P2O5.

2.4.4. H2 Collection and Compression

Few electrochemical struvite recovery studies report hydrogen yields from bench-scale
studies [28,29]. Hydrogen gas is generated at the cathode as a result of the current applied
and theoretical H2 yields can be found using Faraday’s law with known current applied
and total mass of Mg that dissociated [29]. However, this calculation has been shown to
underestimate yields of hydrogen as hydrogen is also generated at the anode due to the
negative difference effect [28,29]. For this study, a conservative estimate of hydrogen using
Faraday’s law was chosen to determine environmental credits provided by hydrogen gas.
An estimated yield of 134 L H2 per kg of struvite is assumed to be generated, sourced
from personal communication of ongoing work. Since an industrial-scale electrochemical
cell for struvite recovery does not currently exist, it is assumed the cell would most likely
resemble that of an alkaline electrolyzer used for water electrolysis. An alkaline electrolyzer
is composed of two electrodes immersed in a liquid solution and separated by a gas-
tight diaphragm [46]. Oxygen gas is generated at one electrode, and hydrogen gas is
generated at the other. Hydrogen gas purities of >99 vol.% are typically achieved with
this type of electrolyzer, negating the need for subsequent purification steps [47]. It is
assumed hydrogen gas generated at the cathode will be collected using a similar system.
In addition, pH is maintained at a neutral level so that no ammonia gas is formed [48].
Thus, the hydrogen gas collected from electrochemical struvite precipitation is pure and
no additional purification steps are required. Hydrogen gas produced in this system is
assumed to be used as a fuel source for vehicles utilizing proton exchange membrane (PEM)
fuel cells and thus must be compressed. Hydrogen gas will be compressed from 1 atm to
200 atm [49]. Energy requirements for compression were acquired using the isothermal
compression equation provided by Granovskii et al. and were estimated at 61.2 kJ/mol H2
assuming ideal gas behavior [50].



Sustainability 2022, 14, 13657 9 of 23

2.4.5. Biogas Combustion and Emissions

Scenarios with an anaerobic digester produce biogas as a by-product of treatment. The
biogas is combusted in a boiler to generate electricity. An efficiency of 75% is assumed
for the boiler [51]. Heat recovery and electricity recovery efficiencies were assumed to be
46% and 39%, respectively [41]. Heat and electricity offsets were calculated in GPS-X and
included in the inventory (Table S1). Emissions from biogas combustion were calculated
based on emission factors provided by Nielsen et al. [52]. Compounds included in emissions
to air were sulfur dioxide (SO2), nitrous oxides (NOx), non-methane volatile organic
compounds (NMVOCs), and formaldehyde (CH2O). Carbon monoxide and carbon dioxide
emissions were not included as these emissions are considered biogenic [53].

2.5. Economic Analysis Methods

CapdetWorks software was used to estimate costs for all standard wastewater treat-
ment processes utilized in each scenario. Costs for non-standard processes (i.e., struvite
recovery, hydrogen capture, and biogas utilization) were derived from available literature
and GPS-X simulation outputs. Capital costs were annualized and combined with operat-
ing costs to determine the total project cost for each scenario. Estimated revenues stemming
from the sale of struvite fertilizers and hydrogen gas were subtracted from the total costs to
determine the expected net costs per m3 of wastewater treated. Capital and input costs for
struvite recovery and hydrogen capture were used to estimate break-even prices per kg of
struvite and hydrogen gas produced.

2.5.1. Modeling Unit Processes in CapdetWorks

CapdetWorks software was used to derive capital and operational costs for each unit
process shown previously in Figure 1. Values from the software were also utilized for
gravity thickening and anaerobic digestion processes used in each “A” scenario. Plants
utilizing anaerobic digestion have been shown to incur additional operational and mainte-
nance costs for the management of struvite scaling [54,55]. Scaling is often averted through
the addition of metal salts (e.g., ferric chloride) to bind phosphates released during the
digestion process. To account for this, an iron feed system supplying FeCl3 to the digestor
effluent was included in cost estimates for the A1 scenario. Controlled struvite precipitation
by the electrochemical reactor eliminates the need for scaling control, thus replacing the
use of the iron feed system for the A2 or A3 scenarios.

Similar to prior studies [56–58] CapdetWorks layouts were modeled and calibrated
based on influent characteristics, unit processes, and system parameters used in the GPS-X
simulations described in previous sections. Where possible, cost and pricing data specific
to the study region were gathered and updated within the model [59–71]. A complete list
of costs and sources can be found in Table S2. Using these input parameters, costs for unit
processes were estimated according to the Hydromantis equipment costing database U.S.
(2014), coupled with the Hydromantis cost indices within the software to present all values
in 2022 $’s [72,73].

2.5.2. Costs for Struvite and Hydrogen Recovery

Struvite recovery costs presented in Table 4 were based on specifications and costs
reported for the installation and operation of a commercial Pearl 500 struvite reactor
manufactured by Ostara, Inc. [74,75]. Chemical and energy costs are represented by
magnesium and energy consumed by the struvite reactor (see Section 2.4.3). The price for
magnesium is based on the 2021 U.S. spot price for magnesium metal, adjusted for retail
markup and inflated to 2022 $’s [63–65].



Sustainability 2022, 14, 13657 10 of 23

Table 4. Struvite Recovery Cost Parameters (per kg of struvite produced).

Cost Parameters Value Units Source

Reactor 1.73 $ [74,75]
Building Space 0.43 $ [74,75]

Labor 0.006 h [74,75]
Maintenance 0.23 $ [74,75]
Mg (99.9%) 3.24 $ [63–65]

Energy 0.29 $ [66]

Capital and operating costs for hydrogen compression were estimated using methods
detailed in Khan et al., (2021) [76]. This methodology involves the use of empirical cost cor-
relations derived from the U.S. Department of Energy’s H2A Hydrogen Delivery Scenario
Analysis Model (HDSAM) coupled with expected outputs of hydrogen stemming from the
B3 and A3 scenarios [77]. Input parameters for these calculations can be found in Table S3.
Energy costs for compression are derived from values estimated using methods discussed
in Section 2.4.4. Recovered hydrogen is assumed to be stored on-site in a type II pressure
vessel at 200 bar at a cost of $86/kg of H2 stored [78]

2.5.3. Annualization and Functional Unit Conversion

Where necessary, capital costs were annualized by multiplying the total cost by a
capital recovery factor (CRF). The CRF was calculated using the following Formula (1). The
resulting value represents the annual payment required at a specified interest rate (i) of 8%
and planning period (n) of 40 years: [56,57,79]

CRF =
i(1 + i)n

{(1 + i)n− 1} (1)

To calculate costs per m3 of treated wastewater, net annualized costs were divided by
the average wastewater flow and number of days per year Equation (2):

Cost per m3 =
(Annualized project costs + Operating costs)− Expected Revenues

(Avg. daily flow ∗ 365)
(2)

2.5.4. Estimating Potential Revenues and Cost Offsets

Struvite recovery and hydrogen capture each offer an opportunity for potential rev-
enues to be generated through the sale of struvite fertilizer and hydrogen gas. To evaluate
this potential, output values for struvite and hydrogen (estimated using methods outlined
in Section 2.4) are multiplied by the price of each product. The price of struvite is repre-
sented in this primary analysis as the June 2022 price of diammonium phosphate (DAP)
fertilizer, $1.15/kg [80]. DAP has a similar phosphate composition to the electrochemically
derived struvite and in order to be economically viable, struvite prices would need to be
competitive with commercially available phosphate fertilizers. Similarly, since hydrogen
fuel production is relatively scarce in the U.S., pricing for hydrogen is based on the gallon
gas equivalent (GGE) of gasoline. For gasoline sold at $3.20 a gallon, the equivalent price
of hydrogen is $8 per kg [81,82]. Revenues calculated for struvite and hydrogen were then
subtracted from the annualized costs to determine if these sales were sufficient to offset
costs. Additionally, it is assumed that biogas produced by the anaerobic digestor will be
utilized by the plant, partially offsetting energy costs across the A scenarios.

Subsequent break-even analyses were performed to evaluate the price point required
to offset annual capital, chemical input, and energy costs used in the production of struvite
and hydrogen.



Sustainability 2022, 14, 13657 11 of 23

3. Results
3.1. GPS-X Model Results

Process simulation outputs, primarily flows and characterization of liquid and solid ef-
fluents, are given in Table S1. Struvite yields ranged from less than 1 kg/day to 702 kg/day.
Hydrogen yields ranged from 1.8 L/day to 94,500 L/day. A summary of struvite yields, hy-
drogen generated, and heat and electricity generated from biogas (A scenarios) is given in
Table 5. Phosphorus recoveries are based on the fraction of influent P captured as struvite.

Table 5. By-product yields in wastewater treatment scenarios.

By-Product B1 B2-45 B2-90 B3-45 B3-90 A1 A2-45 A2-90 A3-45 A3-90

Struvite
(kg/day) - 0.013 0.026 0.013 0.026 0 389 702 389 702

Hydrogen gas
(L/day) - - - 1.81 3.59 - - - 52,330 94,500

Electricity, combustion of biogas
(kWh) - - - - - 89.1 88.3 89.7 88.3 89.7

Heat, combustion of biogas
(kWh) - - - - - 124.4 123.2 125.3 123.2 125.3

Phosphorus recovered in
struvite (%) - ~0 ~0 ~0 ~0 - 18 33 18 33

Struvite recoveries in B scenarios were low due to the low soluble phosphate con-
centrations in the stream following the dewatering step. Struvite recoveries were higher
in A scenarios since the addition of an anaerobic digester allowed for nutrients bound in
cell biomass to be released in soluble form. However, release of soluble phosphorus with
the addition of the digester resulted in higher amounts of ortho-phosphate circulating in
the system, with liquid effluent concentrations in the A1 scenario resulting with double
the TP concentration as that of the base case scenario (B1). Ammonia concentration in
the liquid effluent for all scenarios remained steady between 0.15–0.19 mg N/L with the
lowest concentration achieved by the A1 scenario. In the sludge, TP concentrations vary
between 6533–9931 mg P/L, with the lowest TP values achieved by the A2/3-90 scenarios.
Sludge volumes for B scenarios ranged between 917–919 kg/h while sludge volumes for
A scenarios ranged between 629–729 kg/h. Thus, the anaerobic digester provided an
average of a 28% reduction in sludge volumes between the B and A scenarios. Biogas
produced across all A scenarios varied between 46.5 to 47.4 m3/h, generating 211–215 kWh
of combined heat and electricity. These values offset approximately 22–23% of electricity
required for plant operation not including electricity required for electrochemical struvite
recovery in those respective scenarios. Heat recovered from biogas was not sufficient to
fulfill the digester heating requirement; therefore, natural gas was used to supplement the
remaining energy (~8–13 kWh).

3.2. Life Cycle Impact Assessment Results

All results were scaled to the functional unit of 1 m3 of treated wastewater. Figure 4
shows the LCIA results for all scenarios across 6 impact categories. The remaining categories
are presented in Figure S4.



Sustainability 2022, 14, 13657 12 of 23
Sustainability 2022, 14, x FOR PEER REVIEW 13 of 23  

 
Figure 4. LCIA results for wastewater treatment scenarios (IMPACT World+). Figure 4. LCIA results for wastewater treatment scenarios (IMPACT World+).



Sustainability 2022, 14, 13657 13 of 23

LCIA results show that B scenarios had lower relative impacts compared to A scenarios
for photochemical oxidant formation, particulate matter formation, short and long-term cli-
mate change, fossil energy use, and mineral resources use. For land occupation-biodiversity
and human toxicity cancer, this trend is similar with the exception that the A1 scenario has
the lowest environmental impacts overall. The B scenarios have higher relative impacts in
the categories of water scarcity and human toxicity non-cancer. For freshwater eutrophica-
tion, A#-90 scenarios have the lowest impacts and A#-45 have the highest relative impacts.
For freshwater ecotoxicity, The A1 scenario has the highest impacts and A2 scenarios have
the lowest overall impacts. The A1 scenario has the highest relative impacts across 6
out of the 18 total impact categories and the lowest relative impacts in three categories.
Impacts across the B scenarios do not vary significantly as considerably lower struvite
yields were produced in these scenarios compared to A scenarios. In contrast, impacts
vary significantly across the A scenarios. In general, A#-90 scenarios result with higher
relative impacts compared to A#-45 scenarios across all impact categories except water
scarcity, freshwater acidification, terrestrial acidification, freshwater eutrophication, marine
eutrophication, and ozone layer depletion.

A breakdown of the driving factors for each impact category and scenario is given in
Figure 5. Each process that contributes to an environmental impact is shown as a different
color. Process contributions as well as overall impacts for each category is referenced on
the respective y-axis with units given in the x-axis. The contribution categories shown in
Figure 5 includes treatment of wastewater, electricity, electrode manufacturing, struvite
produced, hydrogen produced, sludge transport, treatment facility, chemicals, and land-
filling of sludge. Treatment of wastewater includes all emissions to air, water and soil
resulting from treating 1 m3 of water (all compounds in liquid and solid effluents from
GPS-X and emissions to air). Electricity includes all energy required to operate the treat-
ment facility including the electrochemical struvite precipitation reactor for the scenarios
that model struvite recovery. Treatment facility includes the construction of the wastewater
treatment plant and of the combined heat and power plant for A scenarios only. All other
process contribution categories are as mentioned in the methods section. Negative values
in the process contribution graphs show environmental credits as opposed to impacts for
that process/category. Process contributions for the remaining categories are provided
in Figure S5a,b.

Chemicals did not significantly contribute to LCIA results in most of the scenarios and
categories except for the A1 scenario in fossil energy and mineral resources use and ozone
layer depletion. Facility construction as well as the treatment process were some of the
largest contributors across the impact categories. Electrode manufacturing also contributed
significantly to a few impact categories. Credits for struvite and hydrogen were present
in nearly all impact categories with the exception of freshwater eutrophication, marine
eutrophication, and water scarcity. Further analysis of these process contribution results is
given in Sections 3.2.1–3.2.5.



Sustainability 2022, 14, 13657 14 of 23

Sustainability 2022, 14, x FOR PEER REVIEW 14 of 23  

 

 
Figure 5. Process contribution results for wastewater treatment scenarios (6 categories). 

 

-5

0

5

10

15

20

25

30

-0.5

0

0.5

1

1.5

2

2.5

3
B1

B2
-4

5
B2

-9
0

B3
-4

5
B3

-9
0

A
1

A
2-

45
A

2-
90

A
3-

45
A

3-
90 B1

B2
-4

5
B2

-9
0

B3
-4

5
B3

-9
0

A
1

A
2-

45
A

2-
90

A
3-

45
A

3-
90 B1

B2
-4

5
B2

-9
0

B3
-4

5
B3

-9
0

A
1

A
2-

45
A

2-
90

A
3-

45
A

3-
90 B1

B2
-4

5
B2

-9
0

B3
-4

5
B3

-9
0

A
1

A
2-

45
A

2-
90

A
3-

45
A

3-
90 B1

B2
-4

5
B2

-9
0

B3
-4

5
B3

-9
0

A
1

A
2-

45
A

2-
90

A
3-

45
A

3-
90 B1

B2
-4

5
B2

-9
0

B3
-4

5
B3

-9
0

A
1

A
2-

45
A

2-
90

A
3-

45
A

3-
90

kg CO2 eq MJ deprived g SO2 eq g SO2 eq g PO4 P-lim g deprived

Climate change,
short term

Fossil energy use Freshwater acidification Terrestrial acification Freshwater eutrophication Mineral resources use

Treatment Electricity Electrodes Treatment Facility Struvite Hydrogen Sludge Transport Chemicals Landfill Total

Right AxisLeft Axis

kg CO2 eq g SO2 eq g SO2 eq g PO4 P-lim

Figure 5. Process contribution results for wastewater treatment scenarios (6 categories).



Sustainability 2022, 14, 13657 15 of 23

3.2.1. Climate Change, Short Term

All B scenarios had lower relative impacts compared to A scenarios for climate change.
Figure 5 shows the highest contributing group to this category for all scenarios are the
emissions to air from the treatment process. The treatment facility contributed approx-
imately 14–15% of the total climate change impact, while the electrodes and electricity
each contributed equal to or less than 10% for each scenario. Landfilling of sludge con-
tributed between 12–19% of emissions. Emissions to air from treatment contributed between
0.39–0.44 kg CO2-eq. These emissions were higher for A scenarios than B scenarios. Based
on GPS-X results, A scenarios seemed to have higher N2O emissions released per hour
from the stabilization basins compared to the B scenarios. Release of nitrogen bound in cell
mass from anaerobic digestion led to higher nitrate concentrations recirculating through the
system, and therefore higher N2O emissions were released from the stabilization tanks [83].
These model results highlight a negative consequence in adding an anaerobic digester to
a treatment process with regard to short term climate change. Additionally, adding the
electrochemical struvite reactor for A scenarios produced higher N2O emissions compared
to the A1 scenario due to electrode manufacturing. Credits received from struvite recovery
offset burdens from electrode manufacturing.

3.2.2. Freshwater Eutrophication

Overall freshwater eutrophication impacts ranged between 4.1–4.7 g PO4, with the
A2-45 and A3-45 scenarios showing the highest overall impact and the A2-90 and A3-90
scenarios showing the lowest impact. Phosphorus emissions to water from the treatment
process were the driving factors in aquatic eutrophication impacts for all scenarios. As
mentioned in Section 3.1, addition of an anaerobic digester to the base case configuration
resulted in a higher concentration of TP in the liquid effluent for all A scenarios. However,
addition of electrochemical struvite recovery aided in recovering excess phosphorus result-
ing from anaerobic digestion. Total phosphorus in the sludge was reduced by 30–40% in A
scenarios compared to B scenarios. Small differences in overall impacts between A2-45 and
A3-45 as well as A2-90 and A3-90 show that inclusion of hydrogen generation had little
effects in this impact category.

3.2.3. Terrestrial Acidification

Terrestrial acidification measures changes in chemical properties of soil due to atmo-
spheric deposition of nutrients in acidifying forms including NOx, NH3, and SO2. Overall
impacts ranged between 0.39–0.44 g SO2-eq with all B and A1 scenarios in this category
showing higher overall impacts compared to the rest of the scenarios. The A1 scenario
had the highest overall impacts, while the lowest overall impacts were achieved by the
A3-90 scenario. The largest contributing group for all scenarios in this category was facility
construction, contributing 0.31 g SO2-eq primarily from NOx emissions from construction.
In contrast to B scenarios, A scenarios also had larger contributions from the treatment
process except the A1 scenario. These emissions from treatment were sourced from NOx
emissions released by biogas combustion, highlighting a potentially significant drawback
from biogas combustion to offset electricity requirements. A scenarios with electrochemi-
cal struvite recovery showed environmental credits ranging between 0.13–0.22 g SO2-eq.
However, these credits offset the impacts incurred by electrode manufacturing (0.08–0.15 g
SO2-eq).

3.2.4. Freshwater Acidification

A and B scenarios showed similar overall impacts for freshwater acidification, with
overall impacts ranging between 0.34–0.43 g SO2-eq across all scenarios. The largest
contributor to this category was primarily the treatment facility. The A1 scenario showed
the highest overall impacts resulting from higher impacts from chemicals coupled with
no credits obtained from struvite and hydrogen gas. The A2-90 and A3-90 scenarios had
the lowest impacts in this category resulting from struvite and hydrogen gas credits. The



Sustainability 2022, 14, 13657 16 of 23

A1 scenario showed 17% lower impacts from electricity compared to B scenarios for this
category. Struvite production provided between 0.12–0.22 g SO2-eq of environmental
credits. However, similar to results from terrestrial acidification and nutrification, these
credits mostly offset impacts from electrode manufacturing (0.07–0.14 g SO2-eq).

3.2.5. Mineral Resources Use

Mineral resources use impacts ranged between 21–26 g deprived with facility construc-
tion making up approximately 20.7 g deprived for all scenarios. All A scenarios showed
higher overall impacts compared to B scenarios by approximately 1–2 g deprived except
A1 which showed almost 5 g deprived higher compared to B scenarios due to impacts
from chemicals. Electricity was the second largest contributor this category, while electrode
impacts were relatively small (0.7–1.3 g deprived). Struvite recovery provided credits
between 0.42–0.73 g deprived, showing benefits from struvite recovery did not outweigh
impacts incurred from electrode manufacturing in this impact category.

3.2.6. Fossil Energy Use

Overall impacts for non-renewable energy ranged between 1.5–1.9 MJ deprived per m3

of treated wastewater. B3-90 achieved the lowest burdens in this category while the A2-90
showed the highest impacts. Similar to most impact categories, facility construction con-
tributed the most to non-renewable energy impacts (0.69 MJ). Electricity (0.40–0.55 MJ) and
electrodes (0.35–0.64 MJ) were also larger contributors. Struvite benefits ranged between
0.12–0.23 MJ, while hydrogen benefits were smaller between 0.001–0.025 MJ. Based on these
results, offsets from hydrogen generation are generally small compared to overall impacts.

3.2.7. Other Impact Categories

Struvite credits did not completely offset the burdens from electrode manufacturing
in the categories of human toxicity cancer, long-term climate change, land transformation,
land occupation, photochemical oxidant formation, ionizing radiations, and particulate
matter formation. Struvite credits were greater than electrode manufacturing burdens for
the categories of freshwater ecotoxicity, ozone layer depletion and human toxicity non-
cancer. Water scarcity was primarily driven by landfill emissions, showing lower emissions
for A scenarios due to reductions in sludge that was landfilled. Marine eutrophication
was primarily driven by the treatment process as well as landfill emissions. These results
show that electrode manufacturing is a significant contributor to environmental impacts
for this technology.

3.3. Economic Analysis and Results
3.3.1. Cost and Revenue Analysis

For scenarios without anaerobic digestion (B scenarios), addition of struvite recovery
and hydrogen capture show a minimal effect on costs, while also bringing negligible
economic benefits (Table 6). Adding anaerobic digestion reduced capital costs associated
with sludge hauling and landfilling by −23.5%, but this decrease was not enough to offset
the rise in total capital costs for the A1 scenario. Lower sludge volumes reduced material
costs by 11.3%, with biogas utilization decreasing energy costs by 15.6%. However, increases
in capital costs plus added chemical and labor costs for struvite scale control using FeCl3
resulted in a net cost increase of 6.9% for the A1 scenario. Anaerobic digestion increased
soluble phosphate available for struvite precipitation, thus raising the potential for revenues
to be generated from struvite sales across the A scenarios. With 45.0% phosphate capture
(A2-45 & A3-45 scenarios) resulting annual revenues from the sale of struvite fertilizer
were estimated at $163,627. With 90.0% phosphate capture (A2-90 & A3-90 scenarios)
expected revenues rose to $295,438 per year. The capture of hydrogen from these systems
brought further annual revenues of $12,624 and $22,793 for the A3-45 and A3-90 scenarios,
respectively. Although struvite recovery and hydrogen capture showed potential for
generating revenues, these were not large enough to offset accompanying increases in



Sustainability 2022, 14, 13657 17 of 23

capital and operating costs. At 45.0% phosphate recovery, net costs rose from $0.31/m3

to $0.35/m3. At 90.0% phosphate recovery, these costs rose to $0.39/m3, a 22.7% increase
from the baseline scenario.

Table 6. Annualized cost and revenue streams.

Cost Category B1 B2-45 B2-90 B3-45 B3-90 A1 A2-45 A2-90 A3-45 A3-90

Capital Costs
Standard Processes $3,688,420 $3,688,420 $3,688,420 $3,688,420 $3,688,420 $3,785,057 $3,607,614 $3,605,763 $3,605,787 $3,604,067

Sludge Management $60,357 $60,357 $60,357 $60,357 $60,357 $46,189 $44,797 $44,797 $44,797 $44,797
Anaerobic Digestion $0 $0 $0 $0 $0 $144,679 $124,041 $124,041 $124,041 $124,041

ECST Reactor $0 $11 $21 $11 $21 $0 $307,108 $554,500 $307,108 $554,500
H2 Compression $0 $0 $0 $119 $162 $0 $0 $0 $13,401 $17,590

H2 Storage $0 $0 $0 $0 $1 $0 $0 $0 $11,114 $20,066
Total Capital Cost $3,748,777 $3,748,788 $3,748,798 $3,748,907 $3,748,961 $3,975,925 $4,083,560 $4,329,101 $4,106,248 $4,365,062
Operational Costs

O&M $485,400 $485,402 $485,403 $485,447 $485,465 $540,000 $560,570 $599,696 $565,684 $606,408
Materials $598,063 $598,596 $599,483 $598,596 $599,483 $530,248 $493,634 $482,719 $495,763 $485,559
Chemicals $141,000 $141,016 $141,031 $141,016 $141,031 $317,015 $598,327 $968,341 $598,327 $968,341

Energy $202,720 $204,248 $203,786 $204,248 $203,786 $171,036 $212,991 $240,074 $213,828 $241,583
Total Operational Cost $1,427,183 $1,429,261 $1,429,704 $1,429,306 $1,429,766 $1,558,299 $1,865,522 $2,290,829 $1,873,603 $2,301,891

Potential Revenues
Struvite Fertilizer a $0 $6 $11 $6 $11 $0 $163,627 $295,438 $163,627 $295,438

H2 Gas b $0 $0 $0 $0 $1 $0 $0 $0 $12,624 $22,793
Total Revenue $0 $6 $11 $6 $12 $0 $163,627 $295,438 $176,251 $318,230

Net Cost
$/year $5,175,960 $5,178,043 $5,178,491 $5,178,207 $5,178,715 $5,534,224 $5,785,455 $6,324,493 $5,803,600 $6,348,722
$/m3 $0.31 $0.31 $0.31 $0.31 $0.31 $0.33 $0.35 $0.38 $0.35 $0.38

a Struvite sold at $1.15 per kg (the June 2022 price of diammonium phosphate). b Hydrogen gas sold at $8.00 per
kg (the gasoline equivalent of $3.20 per gallon).

3.3.2. Break-Even Analysis of Struvite and Hydrogen Production

Capital costs for struvite production were estimated at $2.16/kg. These costs represent
materials required for building and installing the struvite reactor and processing machinery,
as well as the cost of building space to house the unit. O&M costs representing labor and
materials and were estimated at $0.34/kg struvite. At a cost of $16.51/kg for magnesium
metal (99.9%) and $0.06/kWh electricity, the value of Mg and energy consumed per kg of
struvite produced equates to $3.24 and $0.29, respectively. To recover these capital and
input costs, struvite fertilizers would need to be sold at a price of $6.03/kg (Table 7). Capital
costs for hydrogen compression and storage were estimated at $13.22/kg H2, assuming an
H2 production rate of 7.81 kg H2 per day. With additional O&M and energy costs, the price
needed to recover the costs of compression and storage was $15.58/kg H2.

Table 7. Break-even price for struvite production and hydrogen capture.

Struvite 1 Hydrogen 2

($/kg) ($/kg)

CAPEX 2.16 13.22
O&M 0.34 2.36

Magnesium Metal (99.9%) 3.24 -
Energy (electricity) 0.29 0.01
Break-Even Price 6.03 15.58

1 CAPEX represents costs for reactor materials/installation and building space. Energy based on electricity used
for operating the struvite reactor. 2 CAPEX represents costs for compression and storage at flow rate of 7.81 kg
H2/day. Energy based on electricity required for H2 compression.

4. Discussion
4.1. Comparison of Results to Previous Studies

Resulting P recoveries of 18–33% based on influent P concentrations in this analysis are
comparable to some recoveries reported in the literature for liquid stream-based P recovery
technologies. Sena et al. reports a P recovery of 22% for chemical precipitation (Ostara) of
struvite in liquid stream after dewatering of sludge [15]. Remy and Jossa report P recoveries
between 7–12% for struvite recovery from digested sludge [10], while Amann et al. reports
P recoveries of 10–60% (10–25% for Ostara) from liquid streams (aerobic centrate) [8]. It is
important to note that Remy and Jossa did not include the entire WWTP in their LCI, but



Sustainability 2022, 14, 13657 18 of 23

rather just biosolids treatment and dewatering. All of these studies included an anaerobic
digester in their system boundary for one or more scenarios modeled that allowed for
nutrient release during biosolids treatment. Therefore, comparison of results to scenarios
without an anaerobic digester is not possible.

Comparison of LCIA results to literature can be difficult as the system boundary,
functional unit and impact method chosen for any study can largely affect impact results.
Sena et al. provides the most comparable study to this study in that (1) the full WWTP with
struvite recovery was modeled, (2) a functional unit of 1 m3 was chosen, and (3) similar
processes were included in the life cycle inventory with exception to construction of
the treatment facility. They report a global warming potential of 0.31 kg CO2-eq and
acidification potential of 0.00262 kg SO2-eq for 1 m3 of treated water using the TRACI
impact method [15]. Results of 0.65–0.68 kg CO2-eq for short-term climate change impacts
are approximately double that of Sena et al. For acidification, results in this study (compared
to freshwater acidification) showed lower impacts (0.0003–0.0004 kg SO2-eq). Sena et al. did
not include facility construction in their LCI. As results show that infrastructure contributed
significantly to environmental impacts across all categories, this may explain the differences
in global warming impacts. Additionally, as electrochemical struvite recovery technology
is not yet mature, economies of scale were not included in this analysis. For comparison of
results in the eutrophication potential category, Rodriguez-Garcia et al. provides a similarly
comparable study as Sena et al. with the exception of the use of a different functional unit
for most of the study (kg PO4

3− eq removed) [9].They report approximately 8 g PO4
3−

eq per m3 of treated water for chemical precipitation of struvite placed post-treatment
(anaerobic digester supernatant). This value is almost double the value of eutrophication
potential estimated for electrochemical struvite precipitation in this study. This difference
may be explained by the inclusion of sludge application to land rather than landfilling
of sludge.

Previous studies have shown chemical struvite recovery to be economically feasible
at relatively low flow capacities (265–3711 m3/day) [84]. However, in a review of process
economics for struvite crystallization Li et al. note that struvite crystallization is not likely
to be economically feasible without a reduction in the cost of chemical inputs and/or a
consideration of the monetary value of environmental benefits [13]. In this study, costs
associated with struvite recovery alone were $0.09/m3 of treated wastewater and $6.03 per
kg of struvite produced. Sena et al. (2020) show a cost of $0.09/m3 for struvite recovery [85].
In their study they provide two values for struvite production. Based on these values,
their costs would range from $2.62/kg struvite to $9.58/kg, putting results from this study
within this range. Given the value of capital and input costs estimated for electrochemical
struvite recovery in this study, the price of commercial fertilizers would need to increase by
more than 400% for the process to become economically viable. Alternatively, a monetary
value of $10.41/kg P2O5 paid for avoided phosphates going to landfill would be sufficient
to offset costs for electrochemical recovery. This value falls within ranges noted by Sena
et al. from previous studies estimating the economic value of environmental benefits gained
from P recovery [85].

4.2. Future Directions

Results showed that electrode manufacturing (particularly that of the Mg anode) is a
hotspot in the environmental and economic performance of this novel technology. Thus,
future research and design of electrochemical struvite recovery should focus on optimizing
Mg consumption in struvite precipitation to efficiently utilize this resource. Additionally,
hydrogen gas generation could help offset burdens. Theoretical H2 yields used in this
study were conservative, and results could be underestimating potential environmental
and economic credits from hydrogen. Future experimental studies should measure actual
H2 yields and study how yields are affected by various design parameters.

Lastly, similar to Sena et al., addition of struvite technology as “side stream” or down-
stream process primarily affected nutrient recovery from the solid stream, not the liquid



Sustainability 2022, 14, 13657 19 of 23

effluent stream with regard to nutrient concentrations and associated eutrophication im-
pacts. Similar changes in liquid effluent nutrient concentrations from struvite recovery were
seen in both studies, highlighting an important aspect of nutrient recovery in wastewater
treatment: potential freshwater eutrophication benefits from nutrient recovery in liquid
effluents post-treatment will be limited.. Nutrient concentrations in liquid effluent cannot
be decreased significantly with only side stream nutrient recovery downstream of the
treatment train; rather, it is necessary to increase the overall treatment capacity of the
plant (i.e., treatment parameters such as volume of anoxic/aerobic tanks). Future studies
should focus on LCA of nutrient recovery technologies in WWT placed either (1) farther
upstream in the treatment process, and/or (2) in a decentralized treatment scheme (before
reaching the plant). As economic considerations can play a substantial role in dictating the
adoption of treatment technologies, it would be beneficial to evaluate and incorporate the
monetary environmental benefit of nutrient pollution reduced by recovery technologies in
future research.

5. Conclusions

New technological advances have created opportunities for redesigning conventional
wastewater treatment plants to not only include treatment of waste, but also recover
valuable nutrients necessary for life. While novel technology such as electrochemical
struvite recovery is still under research and development, prospective life cycle assessment
and economic analysis can shed light on important potential “hotspots” in its performance
in a simulated real-world environment prior to its integration into a pilot plant. Results
from this study show electrochemical struvite recovery and hydrogen capture appear to
offer some benefits in the form of environmental credits and revenues generated through
the sale of captured outputs. Environmental benefits include reductions in freshwater
eutrophication and terrestrial acidification. Economic benefits include revenue generated
from struvite and hydrogen gas. However, under current operating conditions, costs
outweigh these benefits, with magnesium inputs being the largest limiting factor in both
environmental and economic feasibility of the process. Future research and development
of this technology should focus on this input to increase economic feasibility in addition to
designing for the environment.

Supplementary Materials: The following supporting information can be downloaded at: https:
//www.mdpi.com/article/10.3390/su142013657/s1.

Author Contributions: Conceptualization, K.G.M. and L.E.; methodology, K.G.M. and L.E.; software,
K.G.M. and L.E.; validation, K.G.M., L.E., G.T. and J.P.; formal analysis, K.G.M., L.E., G.T. and J.P.; in-
vestigation, K.G.M. and L.E.; resources, G.T. and J.P.; data curation, K.G.M. and L.E.; writing—original
draft preparation, K.G.M. and L.E.; writing—review and editing, G.T. and J.P.; visualization, K.G.M.
and L.E.; supervision, G.T. and J.P.; project administration, K.G.M. and L.E.; funding acquisition, G.T.
and J.P. All authors have read and agreed to the published version of the manuscript.

Funding: This research was funded by the NSF Innovations at the Nexus of Food, Energy and Water
Systems Award Abstract #1739473. The APC was also funded by the NSF INFEWS Award.

Institutional Review Board Statement: Not applicable.

Informed Consent Statement: Not applicable.

Data Availability Statement: Not applicable.

Acknowledgments: We would like to thank Lance McAvoy, Johnny Key and the Ft. Smith P Street
operators for their valuable help in providing data for the treatment plant. We would also like to
thank Kamyar Sardari for his help in building and troubleshooting our base case model in GPS-X.

Conflicts of Interest: The authors declare no conflict of interest. The funders had no role in the design
of the study; in the collection, analyses, or interpretation of data; in the writing of the manuscript, or
in the decision to publish the results.

https://www.mdpi.com/article/10.3390/su142013657/s1
https://www.mdpi.com/article/10.3390/su142013657/s1


Sustainability 2022, 14, 13657 20 of 23

References
1. Cordell, D.; Drangert, J.-O.; White, S. The story of phosphorus: Global food security and food for thought. Glob. Environ. Chang.

2009, 19, 292–305. [CrossRef]
2. Jonsson, H.; Stinzing, A.R.; Vinneras, B.; Salomon, E. Guidelines on the Use of Urine and Faeces in Crop Production; EcoSanRes,

Stockholm Environment Institute: Stockholm, Sweden, 2004; ISBN 978-91-88714-94-7.
3. Hallas, J.; Mackowiak, C.; Wilkie, A.; Harris, W. Struvite Phosphorus Recovery from Aerobically Digested Municipal Wastewater.

Sustainability 2019, 11, 376. [CrossRef]
4. al Rawashdeh, R.; Maxwell, P. The evolution and prospects of the phosphate industry. Miner. Econ. 2011, 24, 15–27. [CrossRef]
5. Linderholm, K.; Tillman, A.-M.; Mattsson, J.E. Life cycle assessment of phosphorus alternatives for Swedish agriculture. Resour.

Conserv. Recycl. 2012, 66, 27–39. [CrossRef]
6. Ishii, S.K.; Boyer, T.H. Life cycle comparison of centralized wastewater treatment and urine source separation with struvite

precipitation: Focus on urine nutrient management. Water Res. 2015, 79, 88–103. [CrossRef] [PubMed]
7. Tidåker, P.; Sjöberg, C.; Jönsson, H. Local recycling of plant nutrients from small-scale wastewater systems to farmland—A

Swedish scenario study. Resour. Conserv. Recycl. 2007, 49, 388–405. [CrossRef]
8. Amann, A.; Zoboli, O.; Krampe, J.; Rechberger, H.; Zessner, M.; Egle, L. Environmental impacts of phosphorus recovery from

municipal wastewater. Resour. Conserv. Recycl. 2018, 130, 127–139. [CrossRef]
9. Rodriguez-Garcia, G.; Frison, N.; Vázquez-Padín, J.; Hospido, A.; Garrido, J.; Fatone, F.; Bolzonella, D.; Moreira, M.; Feijoo, G.

Life cycle assessment of nutrient removal technologies for the treatment of anaerobic digestion supernatant and its integration in
a wastewater treatment plant. Sci. Total Environ. 2014, 490, 871–879. [CrossRef]

10. Jossa, P.; Remy, C. Life Cycle Assessment of Selected Processes for P Recovery from Sewage Sludge, Sludge Liquor, or Ash. In
Sustainable Sewage Sludge Management Fostering Phosphorus Recovery and Energy Efficiency; Kompetenzzentrum Wasser Berlin
gGmbH: Berlin, Germany, 2015.

11. Johansson, K.; Perzon, M.; Fröling, M.; Mossakowska, A.; Svanström, M. Sewage sludge handling with phosphorus utilization–
Life cycle assessment of four alternatives. J. Clean. Prod. 2008, 16, 135–151. [CrossRef]

12. Lundin, M.; Olofsson, M.; Pettersson, G.; Zetterlund, H. Environmental and economic assessment of sewage sludge handling
options. Resour. Conserv. Recycl. 2004, 41, 255–278. [CrossRef]

13. Li, B.; Boiarkina, I.; Yu, W.; Huang, H.M.; Munir, T.; Wang, G.Q.; Young, B.R. Phosphorous recovery through struvite crystallization:
Challenges for future design. Sci. Total Environ. 2019, 648, 1244–1256. [CrossRef] [PubMed]

14. Egle, L.; Rechberger, H.; Krampe, J.; Zessner, M. Phosphorus recovery from municipal wastewater: An integrated comparative
technological, environmental and economic assessment of P recovery technologies. Sci. Total Environ. 2016, 571, 522–542.
[CrossRef]

15. Sena, M.; Seib, M.; Noguera, D.R.; Hicks, A. Environmental impacts of phosphorus recovery through struvite precipitation in
wastewater treatment. J. Clean. Prod. 2021, 280, 124222. [CrossRef]

16. Shaddel, S.; Grini, T.; Ucar, S.; Azrague, K.; Andreassen, J.-P.; Østerhus, S.W. Struvite crystallization by using raw seawater:
Improving economics and environmental footprint while maintaining phosphorus recovery and product quality. Water Res. 2020,
173, 115572. [CrossRef] [PubMed]

17. Jia, G.; Zhang, H.; Krampe, J.; Muster, T.; Gao, B.; Zhu, N.; Jin, B. Applying a chemical equilibrium model for optimizing struvite
precipitation for ammonium recovery from anaerobic digester effluent. J. Clean. Prod. 2017, 147, 297–305. [CrossRef]

18. Marchi, A.; Geerts, S.; Saerens, B.; Weemaes, M.; De Clercq, L.; Meers, E. Struvite Recovery from Domestic Wastewater. In
Biorefinery of Inorganics; John Wiley & Sons, Ltd.: Ghent, Belgium, 2020; pp. 107–119. ISBN 978-1-118-92148-7.

19. Koyuncu, S.; Arıman, S. Domestic wastewater treatment by real-scale electrocoagulation process. Water Sci. Technol. 2020, 81,
656–667. [CrossRef]

20. Hug, A.; Udert, K.M. Struvite precipitation from urine with electrochemical magnesium dosage. Water Res. 2013, 47, 289–299.
[CrossRef]

21. Kékedy-Nagy, L.; Teymouri, A.; Herring, A.M.; Greenlee, L.F. Electrochemical removal and recovery of phosphorus as struvite
in an acidic environment using pure magnesium vs. the AZ31 magnesium alloy as the anode. Chem. Eng. J. 2020, 380, 122480.
[CrossRef]

22. Kékedy-Nagy, L.; Abolhassani, M.; Sultana, R.; Anari, Z.; Brye, K.R.; Pollet, B.G.; Greenlee, L.F. The effect of anode degradation
on energy demand and production efficiency of electrochemically precipitated struvite. J. Appl. Electrochem. 2022, 52, 205–215.
[CrossRef]

23. Kékedy-Nagy, L.; Moore, J.P.; Abolhassani, M.; Attarzadeh, F.; Hestekin, J.A.; Greenlee, L.F. The Passivating Layer Influence on
Mg-Based Anode Corrosion and Implications for Electrochemical Struvite Precipitation. J. Electrochem. Soc. 2019, 166, E358–E364.
[CrossRef]

24. Kékedy-Nagy, L.; Abolhassani, M.; Perez Bakovic, S.I.; Anari, Z.; Moore, J.P., II; Pollet, B.G.; Greenlee, L.F. Electroless Production
of Fertilizer (Struvite) and Hydrogen from Synthetic Agricultural Wastewaters. J. Am. Chem. Soc. 2020, 142, 18844–18858.
[CrossRef] [PubMed]

25. Rajaniemi, K.; Hu, T.; Nurmesniemi, E.-T.; Tuomikoski, S.; Lassi, U. Phosphate and Ammonium Removal from Water through
Electrochemical and Chemical Precipitation of Struvite. Processes 2021, 9, 150. [CrossRef]

http://doi.org/10.1016/j.gloenvcha.2008.10.009
http://doi.org/10.3390/su11020376
http://doi.org/10.1007/s13563-011-0003-8
http://doi.org/10.1016/j.resconrec.2012.04.006
http://doi.org/10.1016/j.watres.2015.04.010
http://www.ncbi.nlm.nih.gov/pubmed/25973581
http://doi.org/10.1016/j.resconrec.2006.05.004
http://doi.org/10.1016/j.resconrec.2017.11.002
http://doi.org/10.1016/j.scitotenv.2014.05.077
http://doi.org/10.1016/j.jclepro.2006.12.004
http://doi.org/10.1016/j.resconrec.2003.10.006
http://doi.org/10.1016/j.scitotenv.2018.07.166
http://www.ncbi.nlm.nih.gov/pubmed/30340270
http://doi.org/10.1016/j.scitotenv.2016.07.019
http://doi.org/10.1016/j.jclepro.2020.124222
http://doi.org/10.1016/j.watres.2020.115572
http://www.ncbi.nlm.nih.gov/pubmed/32062222
http://doi.org/10.1016/j.jclepro.2017.01.116
http://doi.org/10.2166/wst.2020.128
http://doi.org/10.1016/j.watres.2012.09.036
http://doi.org/10.1016/j.cej.2019.122480
http://doi.org/10.1007/s10800-021-01637-y
http://doi.org/10.1149/2.0901912jes
http://doi.org/10.1021/jacs.0c07916
http://www.ncbi.nlm.nih.gov/pubmed/33084316
http://doi.org/10.3390/pr9010150


Sustainability 2022, 14, 13657 21 of 23

26. Kékedy-Nagy, L.; English, L.; Anari, Z.; Abolhassani, M.; Pollet, B.G.; Popp, J.; Greenlee, L.F. Electrochemical nutrient removal
from natural wastewater sources and its impact on water quality. Water Res. 2022, 210, 118001. [CrossRef] [PubMed]

27. Wang, F.; Fu, R.; Lv, H.; Zhu, G.; Lu, B.; Zhou, Z.; Wu, X.; Chen, H. Phosphate Recovery from Swine Wastewater by a Struvite
Precipitation Electrolyzer. Sci. Rep. 2019, 9, 8893. [CrossRef] [PubMed]

28. Wu, I.; Teymouri, A.; Park, R.; Greenlee, L.F.; Herring, A.M. Simultaneous Electrochemical Nutrient Recovery and Hydrogen
Generation from Model Wastewater Using a Sacrificial Magnesium Anode. J. Electrochem. Soc. 2019, 166, E576–E583. [CrossRef]

29. Cai, Y.; Han, Z.; Lin, X.; Du, J.; Lei, Z.; Ye, Z.; Zhu, J. Mechanisms of releasing magnesium ions from a magnesium anode in an
electrolysis reactor with struvite precipitation. J. Environ. Chem. Eng. 2022, 10, 106661. [CrossRef]

30. Song, Y.-H.; Hidayat, S.; Effendi, A.J.; Park, J.-Y. Simultaneous hydrogen production and struvite recovery within a microbial
reverse-electrodialysis electrolysis cell. J. Ind. Eng. Chem. 2021, 94, 302–308. [CrossRef]

31. Arvidsson, R.; Tillman, A.; Sandén, B.A.; Janssen, M.; Nordelöf, A.; Kushnir, D.; Molander, S. Environmental Assessment of
Emerging Technologies: Recommendations for Prospective LCA. J. Ind. Ecol. 2018, 22, 1286–1294. [CrossRef]

32. Thonemann, N.; Schulte, A.; Maga, D. How to Conduct Prospective Life Cycle Assessment for Emerging Technologies? A
Systematic Review and Methodological Guidance. Sustainability 2020, 12, 1192. [CrossRef]

33. Pre Consultants SimaPro 9.1 2022; Pre Consultants: Amersfoort, The Netherlands, 2022.
34. Bulle, C.; Margni, M.; Patouillard, L.; Boulay, A.-M.; Bourgault, G.; De Bruille, V.; Cao, V.; Hauschild, M.; Henderson, A.; Humbert,

S.; et al. IMPACT World+: A globally regionalized life cycle impact assessment method. Int. J. Life Cycle Assess. 2019, 24,
1653–1674. [CrossRef]

35. Jolliet, O.; Margni, M.; Charles, R.; Humbert, S.; Payet, J.; Rebitzer, G.; Rosenbaum, R. IMPACT 2002+: A new life cycle impact
assessment methodology. Int. J. Life Cycle Assess. 2003, 8, 324–330. [CrossRef]

36. Bertanza, G.; Boiocchi, R. Interpreting per capita loads of organic matter and nutrients in municipal wastewater: A study on 168
Italian agglomerations. Sci. Total Environ. 2022, 819, 153236. [CrossRef] [PubMed]

37. Tchobanoglous, G.; Stensel, H.D.; Burton, F.L.; Metcalf & Eddy Inc. Wastewater Engineering: Treatment and Reuse; McGraw-Hill:
New York, NY, USA, 2003; ISBN 0-07-041878-0.

38. Bradford-Hartke, Z.; Lane, J.; Lant, P.; Leslie, G. Environmental Benefits and Burdens of Phosphorus Recovery from Municipal
Wastewater. Environ. Sci. Technol. 2015, 49, 8611–8622. [CrossRef] [PubMed]

39. Corominas, L.; Foley, J.; Guest, J.; Hospido, A.; Larsen, H.; Morera, S.; Shaw, A. Life cycle assessment applied to wastewater
treatment: State of the art. Water Res. 2013, 47, 5480–5492. [CrossRef] [PubMed]

40. Doka, G. A Model for Composition-Specific Life Cycle Inventories of Regionalised Wastewater Fates; Swiss Federal Office for the
Environment (FOEN): Berne, Switzerland; Zurich, Switzerland, 2021.

41. Whiting, A.; Azapagic, A. Life cycle environmental impacts of generating electricity and heat from biogas produced by anaerobic
digestion. Energy 2014, 70, 181–193. [CrossRef]

42. Doka, G. Calculation Manual for LCI Calculation Tools for Regionalised Waste Treatment; Doka Life Cycle Assessments: Zurich,
Switzerland, 2021.

43. Lundin, M.; Bengtsson, M.; Molander, S. Life Cycle Assessment of Wastewater Systems: Influence of System Boundaries and
Scale on Calculated Environmental Loads. Environ. Sci. Technol. 2000, 34, 180–186. [CrossRef]

44. Pryce, D.; Memon, F.A.; Kapelan, Z. Life cycle analysis approach to comparing environmental impacts of alternative materials
used in the construction of small wastewater treatment plants. Environ. Adv. 2021, 4, 100065. [CrossRef]

45. Nagels, M.; Verhoeven, B.; Larché, N.; Dewil, R.; Rossi, B. Comparative life cycle cost assessment of (lean) duplex stainless steel in
wastewater treatment environments. J. Environ. Manag. 2022, 306, 114375. [CrossRef]

46. Bhandari, R.; Trudewind, C.A.; Zapp, P. Life cycle assessment of hydrogen production via electrolysis–A review. J. Clean. Prod.
2014, 85, 151–163. [CrossRef]

47. Ursua, A.; Gandia, L.M.; Sanchis, P. Hydrogen Production from Water Electrolysis: Current Status and Future Trends. Proc. IEEE
2012, 100, 410–426. [CrossRef]

48. Gay, S.W.; Knowlton, K.F. Ammonia Emissions and Animal Agriculture. In Virginia Cooperative Extension; Virginia Polytechnic
Institute and State University, College of Agriculture and Life Sciences: Blacksburg, VA, USA, 2009.

49. Hacatoglu, K.; Rosen, M.A.; Dincer, I. Comparative life cycle assessment of hydrogen and other selected fuels. Int. J. Hydrog.
Energy 2012, 37, 9933–9940. [CrossRef]

50. Granovskii, M.; Dincer, I.; Rosen, M.A. Life cycle assessment of hydrogen fuel cell and gasoline vehicles. Int. J. Hydrog. Energy
2006, 31, 337–352. [CrossRef]

51. Darrow, K.; Tidball, R.; Wang, J.; Hampson, A. Catalog of CHP Technologies; U.S. Environmental Protection Agency, Combined
Heat and Power Partnership: Washington, DC, USA, 2017.

52. Nielsen, M.; Nielsen, O.-K.; Plejdrup, M.S. Danish Emission Inventories for Stationary Combustion Plants; Aarhus University,
DCE–Danish Centre for Environment and Energy: Aarhus, Denmark, 2018.

53. Paolini, V.; Petracchini, F.; Segreto, M.; Tomassetti, L.; Naja, N.; Cecinato, A. Environmental impact of biogas: A short review of
current knowledge. J. Environ. Sci. Health Part A 2018, 53, 899–906. [CrossRef] [PubMed]

54. Baur, R.; Benisch, M.; Clark, D.; Sprick, R.G. Struvite Control–A Common and Nuisance. Proc. Water Environ. Fed. 2002, 2002,
480–495. [CrossRef]

55. Parsons, S.; Doyle, J. Struvite scale formation and control. Water Sci. Technol. 2004, 49, 177–182. [CrossRef]

http://doi.org/10.1016/j.watres.2021.118001
http://www.ncbi.nlm.nih.gov/pubmed/34974342
http://doi.org/10.1038/s41598-019-45085-3
http://www.ncbi.nlm.nih.gov/pubmed/31222075
http://doi.org/10.1149/2.0561916jes
http://doi.org/10.1016/j.jece.2021.106661
http://doi.org/10.1016/j.jiec.2020.10.043
http://doi.org/10.1111/jiec.12690
http://doi.org/10.3390/su12031192
http://doi.org/10.1007/s11367-019-01583-0
http://doi.org/10.1007/BF02978505
http://doi.org/10.1016/j.scitotenv.2022.153236
http://www.ncbi.nlm.nih.gov/pubmed/35051484
http://doi.org/10.1021/es505102v
http://www.ncbi.nlm.nih.gov/pubmed/26121005
http://doi.org/10.1016/j.watres.2013.06.049
http://www.ncbi.nlm.nih.gov/pubmed/23969400
http://doi.org/10.1016/j.energy.2014.03.103
http://doi.org/10.1021/es990003f
http://doi.org/10.1016/j.envadv.2021.100065
http://doi.org/10.1016/j.jenvman.2021.114375
http://doi.org/10.1016/j.jclepro.2013.07.048
http://doi.org/10.1109/JPROC.2011.2156750
http://doi.org/10.1016/j.ijhydene.2012.04.020
http://doi.org/10.1016/j.ijhydene.2005.10.004
http://doi.org/10.1080/10934529.2018.1459076
http://www.ncbi.nlm.nih.gov/pubmed/29652205
http://doi.org/10.2175/193864702784248025
http://doi.org/10.2166/wst.2004.0118


Sustainability 2022, 14, 13657 22 of 23

56. Abbasi, N.; Ahmadi, M.; Naseri, M. Quality and cost analysis of a wastewater treatment plant using GPS-X and CapdetWorks
simulation programs. J. Environ. Manag. 2021, 284, 111993. [CrossRef]

57. Arif, A.U.A.; Sorour, M.T.; Aly, S.A. Cost analysis of activated sludge and membrane bioreactor WWTPs using CapdetWorks
simulation program: Case study of Tikrit WWTP (middle Iraq). Alex. Eng. J. 2020, 59, 4659–4667. [CrossRef]

58. Duan, M.; O’Dwyer, E.; Stuckey, D.C.; Guo, M. Wastewater to Resource: Design of a Sustainable Phosphorus Recovery System.
ChemistryOpen 2019, 8, 1109–1120. [CrossRef]

59. Wilson, K.; (Beshears Construction, Fort Smith, AR, USA). Personal Communication, 2022.
60. U.S. Bureau of Labor Statistics Sebastian County 2021 Annual Average Weekly Wage for NAICS 1012 Construction. Available

online: https://data.bls.gov/cew/apps/data_views/data_views.htm#tab=Tables (accessed on 28 June 2022).
61. The City of Fort Smith. 2022 Proposed Operating Budget. Available online: https://www.fortsmithar.gov/index.php?option=

com_jdownloads&view=category&catid=56&Itemid=566 (accessed on 21 September 2022).
62. Alameda County Water District. Authorization of Agreement for the Purchase of Ferric Chloride for Water Treatment. Available

online: https://www.acwd.org/AgendaCenter/ViewFile/Minutes/_07222021-1076#:~{}:text=District%20staff%20received%
20one%20response,price%20of%20%24823%2Fdry%20ton (accessed on 21 September 2022).

63. Bray, E.L. Mineral Commodity Summaries 2022–Magnesium Metal; U.S. Geological Survey: Reston, VA, USA, 2022; p. 2.
64. Damodaran, A. Margins by Sector (US). Available online: https://pages.stern.nyu.edu/~{}adamodar/New_Home_Page/

datafile/margin.html (accessed on 28 June 2022).
65. U.S. Bureau of Labor Statistics. Producer Price Index–Metals and Metal Products: Mid–Atlantic Information Office: U.S. Bureau

of Labor Statistics. Available online: https://www.bls.gov/regions/mid-atlantic/data/producerpriceindexmetals_us_table.htm
(accessed on 28 June 2022).

66. U.S. Energy Information Administration. Electric Power Monthly–U.S. Energy Information Administration (EIA). Available
online: https://www.eia.gov/electricity/monthly/epm_table_grapher.php (accessed on 28 June 2022).

67. U.S. Energy Information Administration. Arkansas Natural Gas Prices. Available online: https://www.eia.gov/dnav/ng/NG_
PRI_SUM_DCU_SAR_M.htm (accessed on 2 September 2022).

68. Larson, W. New Estimates of Value of Land of the United States; U.S. Department of Commerce, Bureau of Economic Analysis:
Washington, DC, USA, 2015; p. 30.

69. U.S. Federal Housing Finance Agency. All-Transactions House Price Index for Arkansas. Available online: https://fred.stlouisfed.
org/series/ARSTHPI (accessed on 28 June 2022).

70. Key, J.; P Street Wastewater Treatment Plant, Fort Smith, AR, USA. Personal Communication, 2021.
71. City of Fort Smith: Solid Waste Services. Available online: https://solidwaste.fortsmithar.gov/landfill/ (accessed on 2 Septem-

ber 2022).
72. CapdetWorks, version 4.0; Wastewater Modeling Software; Hydromantis Environmental Software Solutions, Inc.: Hamilton, ON,

Canada, 2018.
73. CapdetWorks, version 4.0; State-of-the-Art Software for the Design and Cost Estimation of Wastewater Treatment Plants, User’s

Guide; Hydromantis Environmental Solutions, Inc.: Hamilton, ON, Canada, 2018.
74. Ostara, Inc. Nutrient Recovery Technology Customized to Meet Your Needs. Available online: http://ostara.com/wp-content/

uploads/2018/08/Ostara_Pearl_-Handout-180424.pdf (accessed on 21 September 2022).
75. Seymour, D. Can Nutrient Recovery Be a Financially Sustainable Development Objective? In Proceedings of the Annual

Conference, Pacific Northwest Clean Water Association, Boise, ID, USA, 15 September 2009.
76. Khan, M.A.; Young, C.; MacKinnon, C.; Layzell, D.B. Technical Brief: The Techno-Economics of Hydrogen Compression; The Transition

Accelerator: Calgary, AB, Canada, 2021.
77. Rustagi, N.; Elgowairy, A.; Gupta, E. DOE Hydrogen and Fuel Cells Program Record–Hydrogen Delivery Cost Projections–2015;

Department of Energy, United States of America: Washington, DC, USA, 2016.
78. Rivard, E.; Trudeau, M.; Zaghib, K. Hydrogen Storage for Mobility: A Review. Materials 2019, 12, 1973. [CrossRef]
79. Zahid, W.M. Cost Analysis of Trickling-Filtration and Activated-Sludge Plants for the Treatment of Municipal Wastewater. In

Proceedings of the 7th Saudi engineering conference, Riyadh, Saudi Arabia, 2–5 December 2007; Volume 25.
80. Quinn, R. Most Fertilizer Prices Continue to Move Lower. Available online: https://www.dtnpf.com/agriculture/web/ag/

news/crops/article/2022/06/22/fertilizer-prices-continue-move (accessed on 28 June 2022).
81. McKinney, J.; Bond, E.; Crowell, M.; Odufuwa, E. Joint Agency Staff Report on Assembly Bill 8: 2021 Annual Assessment of Time and

Cost Needed to Attain 100 Hydrogen Refueling Stations in California; California Energy Commission: Sacramento, CA, USA, 2015;
p. 121.

82. Baronas, J.; Achtelik, G. Joint Agency Staff Report on Assembly Bill 8: 2019 Annual Assessment of Time and Cost Needed to Attain 100
Hydrogen Refueling Stations in California; California Energy Commission: Sacramento, CA, USA, 2019; p. 98.

83. Benckiser, G.; Eilts, R.; Linn, A.; Lorch, H.-J.; Sümer, E.; Weiske, A.; Wenzhöfer, F. N2O emissions from different cropping systems
and from aerated, nitrifying and denitrifying tanks of a municipal waste water treatment plant. Biol. Fertil. Soils 1996, 23, 257–265.
[CrossRef]

http://doi.org/10.1016/j.jenvman.2021.111993
http://doi.org/10.1016/j.aej.2020.08.023
http://doi.org/10.1002/open.201900189
https://data.bls.gov/cew/apps/data_views/data_views.htm#tab=Tables
https://www.fortsmithar.gov/index.php?option=com_jdownloads&view=category&catid=56&Itemid=566
https://www.fortsmithar.gov/index.php?option=com_jdownloads&view=category&catid=56&Itemid=566
https://www.acwd.org/AgendaCenter/ViewFile/Minutes/_07222021-1076#:~{}:text=District%20staff%20received%20one%20response,price%20of%20%24823%2Fdry%20ton
https://www.acwd.org/AgendaCenter/ViewFile/Minutes/_07222021-1076#:~{}:text=District%20staff%20received%20one%20response,price%20of%20%24823%2Fdry%20ton
https://pages.stern.nyu.edu/~{}adamodar/New_Home_Page/datafile/margin.html
https://pages.stern.nyu.edu/~{}adamodar/New_Home_Page/datafile/margin.html
https://www.bls.gov/regions/mid-atlantic/data/producerpriceindexmetals_us_table.htm
https://www.eia.gov/electricity/monthly/epm_table_grapher.php
https://www.eia.gov/dnav/ng/NG_PRI_SUM_DCU_SAR_M.htm
https://www.eia.gov/dnav/ng/NG_PRI_SUM_DCU_SAR_M.htm
https://fred.stlouisfed.org/series/ARSTHPI
https://fred.stlouisfed.org/series/ARSTHPI
https://solidwaste.fortsmithar.gov/landfill/
http://ostara.com/wp-content/uploads/2018/08/Ostara_Pearl_-Handout-180424.pdf
http://ostara.com/wp-content/uploads/2018/08/Ostara_Pearl_-Handout-180424.pdf
http://doi.org/10.3390/ma12121973
https://www.dtnpf.com/agriculture/web/ag/news/crops/article/2022/06/22/fertilizer-prices-continue-move
https://www.dtnpf.com/agriculture/web/ag/news/crops/article/2022/06/22/fertilizer-prices-continue-move
http://doi.org/10.1007/BF00335953


Sustainability 2022, 14, 13657 23 of 23

84. Yetilmezsoy, K.; Ilhan, F.; Kocak, E.; Akbin, H.M. Feasibility of struvite recovery process for fertilizer industry: A study of financial
and economic analysis. J. Clean. Prod. 2017, 152, 88–102. [CrossRef]

85. Sena, M.; Rodriguez Morris, M.; Seib, M.; Hicks, A. An exploration of economic valuation of phosphorus in the environment and
its implications in decision making for resource recovery. Water Res. 2020, 172, 115449. [CrossRef] [PubMed]

http://doi.org/10.1016/j.jclepro.2017.03.106
http://doi.org/10.1016/j.watres.2019.115449
http://www.ncbi.nlm.nih.gov/pubmed/31954931

	Introduction 
	Materials and Methods 
	Goal, Scope and Functional Unit 
	Description of Case Study and Scenarios 
	System Boundary 
	Life Cycle Inventory 
	Plant Infrastructure, Chemicals, and Sludge Disposal 
	Process Simulation Outputs 
	Electrochemical Struvite Precipitation Reactor 
	H2 Collection and Compression 
	Biogas Combustion and Emissions 

	Economic Analysis Methods 
	Modeling Unit Processes in CapdetWorks 
	Costs for Struvite and Hydrogen Recovery 
	Annualization and Functional Unit Conversion 
	Estimating Potential Revenues and Cost Offsets 


	Results 
	GPS-X Model Results 
	Life Cycle Impact Assessment Results 
	Climate Change, Short Term 
	Freshwater Eutrophication 
	Terrestrial Acidification 
	Freshwater Acidification 
	Mineral Resources Use 
	Fossil Energy Use 
	Other Impact Categories 

	Economic Analysis and Results 
	Cost and Revenue Analysis 
	Break-Even Analysis of Struvite and Hydrogen Production 


	Discussion 
	Comparison of Results to Previous Studies 
	Future Directions 

	Conclusions 
	References

